
HOUGHTON AREA MASTER PLAN (HAMP)
POTABLE AND RECLAIMED WATER

CONCEPTUAL PLAN
March 2008

DRAFT

Project No. 1830-080



1830-080 

 

Houghton Area Master Plan (HAMP) Potable and Reclaimed Water 
Conceptual Plan 

Final Report 
 

 
 
Tucson Water 
310 West Alameda 
Tucson, Arizona 85701 
 
 
March 2008 

 
 
 
 

MALCOLM PIRNIE, INC. 
 

One South Church Avenue 
Suite 1120 

Tucson, Arizona 85701-1654 



TABLE OF CONTENTS  
 Page 

 

1830-080 i      March 2008 

1.0 INTRODUCTION.............................................................................................. 1-1 
1.1 Description of Planning area.................................................................... 1-1 

1.1.1 HAMP Planning Area .................................................................. 1-2 
[...]
Figure 2.  Figure 8 presents the design and construction schedule developed for Scenario 2B. 

 
2.5 Scenario 3A – SEI Reclaimed Plant 

Principal Features: 
• 1.2 MGD HAMP treatment facility 
• Smaller HAMP trunk sewers  
• Significant sewer augmentation 

A treatment facility would be sized to match the reclaimed water demand of the HAMP project 
area of 1.2 MGD at buildout.  Reclaimed water demand projections are discussed further in 
Section 6.0.  This scenario is the same as 1A except that a treatment facility would be sited on the 
SEI at the City of Tucson Department of Transportation property.  Augmentation would be 
required at all identified areas except SEI-A.  The existing reclaimed water distribution system is 
not in close proximity to this site and would require a major extension to connect the reclaimed 
plant (see Figure 3).  The projected implementation schedule for Scenario 3A is presented in 
Figure 9.   
 

2.6 Scenario 3B – PTI Reclaimed Plant 
Principal Features: 

• 1.2 MGD HAMP treatment facility 
• Larger HAMP trunk sewers  
• Augmentation consolidated onto PTI (no augmentation of the SEI) 

 



Charles H. Matthewson 
August 25, 2006 
Page 6 of 15 

The PCFCD property is proposed for this treatment plant site, which would allow for a 
reasonable connection distance to the existing reclaimed water distribution system as shown in 
Figure 3.  Sewer augmentation would be essentially equal to Scenario 1B, but with slightly smaller 
capacity requirements for the augmentation.  The scenario 3B implementation schedule is shown 
in Figure 10.    
 

2.7 HAMP Trunk Sewer Summary 
Table 2 gives more detailed information on the proposed HAMP trunk sewer alignments, which 
are shown in Figure 2. 

TABLE 2: ESTIMATED TRUNK SEWER CHARACTERISTICS 
 1A 1B 2A 2B 3A 3B  
HAMP I               

Max Capacity 2.47 7.33 2.47 6.55 2.47 7.33 MGD 
Max Diameter 15 24 15 24 15 24 Inches 

Length 46,000 53,000 46,000 53,000 46,000 53,000 Feet 
HAMP II               

Max Capacity 3.78 4.50 3.78 4.65 3.78 4.50 MGD 
Max Diameter 18 18 18 21 18 18 Inches 

Length 10,000 28,000 10,000 37,000 10,000 28,000 Feet 
 
3.0 REGULATORY ISSUES 
Arizona Administrative Code Title 18, Chapter 9 (AAC R18-9) governs wastewater conveyance 
and treatment in the state of Arizona.  This code is interpreted and administered by the Arizona 
Department of Environmental Quality (ADEQ).  Federal regulations may also apply.   
 

3.1 Setback Requirements 
For WWTPs  with a capacity of 1.0 MGD or more, the wastewater regulations (AAC R18-9-
B201.I) specify setback requirements of 350 feet for facilities with full noise, odor, and aesthetic 
controls and 1000 feet for other facilities.  These setbacks represent the “minimum horizontal 
distance maintained between a feature of a discharging facility and a potential point of impact” 
(AAC R18-9-101.34).  PCWMD must own or have long term agreements with the owners of 
properties used for compliance with the setback requirements.     
 

3.2 Wildlife Attractant 
The Federal Aviation Administration (FAA) Advisory Circular (AC 150/5200-33) was released in 
May 1997 and agreed to by the United States Air Force, United States Army, United States Fish 
and Wildlife Service, and the United States Environmental Protection Agency in a memorandum 
of agreement in July 2003.  The advisory circular indicated that any wildlife attractant should 
have a minimum of 10,000 feet of space buffer to runways and aircraft parking areas for turbine-
powered aircraft.  A distance of five miles was also recommended for areas within the approach 
and departure airspace.  Open water impoundments have the potential to attract birds, which can 
be a potential safety concern for aircraft during take-off and landing.  Wastewater treatment or 
recharge facilities in the HAMP area could present a hazard due to the proximity of DMAFB.  
Preliminary discussions with DMAFB personnel indicate that sites associated with the PTI should 



Charles H. Matthewson 
August 25, 2006 
Page 7 of 15 

not be a problem; however, the PCFCD site near Rita Ranch would require further investigation 
because it may be within approach and departure airspace.  If the site is determined to present a 
hazard to DMAFB, the hazard can be mitigated by covering open water sources.  The FAA 
advisory lists groundwater recharge as a mitigation that will be considered for exemption to the 
separation distance recommendations.  Therefore, groundwater recharge facilities may be exempt 
from covering requirements even if wastewater treatment facilities are required to have covers.   
 

3.3 Aquifer Protection Permit  
The State of Arizona has consolidated the wastewater treatment and reclaimed water programs 
into the Aquifer Protection Permit (APP) regulations.  As a result, all wastewater conveyance and 
treatment facilities require an APP.      
 

3.4 Sections 401/402/404 Clean Water Act  
Sections 401, 402, and 404 of the Clean Water Act (CWA) provide regulations for the protection 
of “waters of the United States.”  Section 401 of the CWA is administered by ADEQ and 
regulates the quality of water discharged to a water of the U.S.  An Arizona Pollutant Discharge 
Elimination System (AZPDES) permit is required to comply with Section 401.  When PCWMD’s 
Randolph Park WRF was constructed, ADEQ ruled that because the Tucson Water reclaimed 
water system serves the Kino Environmental Restoration Project (KERP), which has been 
constructed in jurisdictional water, the facility required an AZPDES permit.  An AZPDES permit 
requirement is anticipated for any HAMP treatment facility that provides source water to the 
reclaimed water system. 
 
Permitting is also necessary for complying with Section 402 of the CWA, which regulates 
stormwater discharges from industrial facilities and construction sites to jurisdictional waters of 
the U.S.  Wastewater treatment facilities will require individual stormwater discharge permits for 
construction activities at the treatment plant site, and for operations of the facility once it is 
completed.   The stormwater permitting program has been administered by ADEQ as part of the 
AZPDES program; however, recent court rulings may cause future permits to be administered by 
the U.S. Environmental Protection Agency under the National Pollution Discharge Elimination 
System program.   
 
Finally, Section 404 of the CWA regulated all dredging and filling activities within the boundaries 
of a jurisdictional water of the U.S.  Any construction activity that has the potential to disturb 
more than 0.1 acres within a waterway of the U.S., requires coverage under a Section 404 Permit 
administered by the United States Army Corps of Engineers.  All of these permits complying with 
the CWA would be required for the siting of any new treatment facility.    
 

3.5 Biosolids 
Biosolids stabilization at a HAMP treatment facility could be included in the facility design.  For a 
skimming plant, however, the typical alternative to on-site biosolids stabilization would be to 
discharge the unstabilized solids to the collection system.  In the case of a HAMP facility, solids 
would be conveyanced to the Roger Road WWTP for further treatment.  ADEQ has interpreted 
skimming treatment facilities as “preparers of biosolids,” which essentially means that biosolids 



Charles H. Matthewson 
August 25, 2006 
Page 8 of 15 

must be treated to land application standards at the skimming facility.  This interpretation has 
been appealed by the City of Tempe, but ADEQ’s interpretation was upheld.  Therefore, biosolids 
stabilization may be required at a HAMP treatment facility, which would add significant capital 
cost, land requirement, truck access, and operation and maintenance costs to the facility with 
marginal benefit.   
 
4.0 CONCEPTUAL WASTEWATER TREATMENT FACILITY  SITE LAYOUTS 
Conceptual layouts were developed for two types of treatment plants:  Scenarios 2A and 2B were 
based on the use of oxidation ditches with tertiary filtration, and Scenarios 3A and 3B are based 
on the use of membrane bioreactors (MBR).  Acreage requirements represent estimates based on a 
typical plant configuration and identify minimum land requirements based on 350-foot and 
1,000-foot buffer zones.   
 

4.1 1.2 MGD MBR Treatment Facility (Scenarios 3A and 3B) 
The smaller wastewater treatment options are associated with meeting reclaimed water demand in 
the HAMP area.  Figure 11 shows a conceptual MBR facility that could be easily expanded to 2.5 
MGD.  Acreage requirements for a 1.2 MGD MBR facility, which are illustrated in Figure 12, 
which total 24 acres for a 350-foot setback and 120 acres for a 1000-foot setback.  Treatment 
would include screening and grit removal followed by anoxic treatment and aeration basins.  Final 
clarification would be replaced by membrane filtration, which allows for a smaller footprint than 
conventional treatment systems and higher mixed liquor volatile suspended solids concentrations.  
The site layout also includes facilities for flow equalization and solids treatment and handling.  
MBR treatment will produce Class A+ effluent, suitable for open access irrigation and use in the 
Tucson Water reclaimed water system.  
 

4.2 2.5 MGD (Scenario 2A) 
The 2.5 MGD treatment facility includes a biological nutrient removal oxidation ditch (BNROD) 
for BOD and nitrogen removal.  The conceptual configuration of the facility is shown in Figure 
13.  PCWMD has constructed a BNROD facility at the Green Valley WWTF and is currently 
constructing similar conversions at the Avra Valley WWTF and the Marana WWTF.    
Approximately 33 acres and 140 acres would be required for the 350-foot and 1,000-foot 
setbacks as shown in Figure 14.  The treatment train would include screening and grit removal 
followed by the oxidation ditch.  Final clarification would be followed by tertiary filtration to 
produce a Class A+ effluent.  This facility concept also includes influent equalization and solids 
treatment and handling.   
 

4.3 5.0 MGD (Scenario 2B) 
This treatment option is configured similarly to the above option but with larger treatment units 
as illustrated in Figure 15.  Some economy of scale will be realized with acreage requirements of 
39 acres and 152 acres for the 350-foot and 1,000-foot buffer zones as shown in Figure 16.   
 
 



Charles H. Matthewson 
August 25, 2006 
Page 9 of 15 

5.0 POTENTIAL TREATMENT FACILITY  SITES 
Availability of treatment plant sites will affect selection from both a cost and non-cost perspective.  
Initial land purchasing and topography related pumping differences have cost implications.  Non-
cost siting factors such as gaining public acceptance and constructing gravity flow systems will 
also impact final selection.  Screening for preliminary siting locations in the HAMP area was 
conducted.  The screening focused on identifying parcels that are already owned by either Pima 
County or the City of Tucson; however, some private- and State-owned parcels were also 
identified that could support a treatment facility.  The screening criteria for candidate parcels were 
based on whether the sites were large enough to fit a facility on the parcel (including buffers), the 
relative ease of conveying flows to the sites, and ensuring that the sites were not located within a 
100-year floodplain. 
 

5.1 City of Tucson-owned Property 
Figure 17 shows City-owned parcels located within the wastewater study area.  There are several 
sites that could support a facility including Poorman Gunnery Range, which is leased to DMAFB, 
and the Harrison landfill.   
 

5.2 Pima County-owned Property 
Property owned by Pima County in the HAMP area is principally PCFCD holdings along the 
Pantano wash as shown in Figure 18.  Many of these tracts are too linear to accommodate setback 
requirements and are located within a floodplain.   
 

5.3 State/Private Property 
Arizona State Trust Land is handled in this study as if it were private property because of the 
Arizona State Land Department’s requirements to sell the land for a premium.  Therefore, 
State/private property was considered only when it was in an ideal location for siting a WWTP 
within the context of the topography of the associated drainage basin.   
 

5.4 Candidate Sites 
Figure 3 shows the four potential wastewater treatment plant sites that have been identified to 
manage wastewater in the HAMP wastewater study area: 
 

• A site west of Rita Ranch has been identified to potentially site a treatment facility on the 
SEI that could support Scenario 3B.  The site is currently owned by the City of Tucson’s 
Department of Transportation.  The parcel is approximately 48 acres.  Due to its size, this 
site cannot accommodate a 1,000-foot setback. 

• The Pima County Flood Control District owns a parcel along the PTI on East Nebraska 
Road in the northeast portion of the HAMP area.  This site could accommodate the 1.2 
and 2.5 MGD PTI treatment alternatives (Scenarios 2A and 3A).  The site is slightly less 
than 50 acres, which would be insufficient to accommodate the 1000 foot setback.  A 
more detailed survey of the site would be necessary before final recommendations are 
made.  Flood control measures would likely be necessary at this site.   

• The second PTI treatment site is located in the northeast corner of the Poorman Gunnery 
Range, which is currently owned by Tucson Water and leased by DMAFB.  This site could 
accommodate the larger 5.0 MGD PTI WWTP (Scenario 2B) and would allow for the 



Charles H. Matthewson 
August 25, 2006 
Page 10 of 15 

larger setbacks (1,000 feet).  Gravity flow sufficient to run a plant this size will require 
deep excavation in some areas.  Due to the historical use of this site as a military gunnery 
range, the site will need to be cleared for environmental and safety hazards by the U.S. Air 
Force before being released for use by PCWMD.   

• A third possible PTI site is a parcel privately owned by Sonora Environmental LLC.  This 
site is just upstream of the Harrison Road siphon and has topographic advantages.  It has 
not been specifically associated with any scenario but represents an alternative for 
Scenarios 2A, 2B, and 3A.  The area of this site is approximately 56 acres and would not 
support a 1,000-foot buffer zone. 

 
 
6.0 WASTEWATER REUSE/DISCHARGE ALTERNATIVES 
The disposition of effluent generated by a treatment facility can have a significant impact on each 
of the treatment scenarios.  Alternatives for effluent discharge or reuse were identified for use in 
the evaluation of each of the treatment scenarios.  This section presents a discussion of 
alternatives for effluent reuse or discharge available in the HAMP area.  
 

6.1 Projected Reclaimed Water Demand in the HAMP Study Area 
Reclaimed water demand projections are based on a system-wide factor, which was applied to the 
HAMP area.  Tucson Water development standards apply a reclaimed water use factor of 8% of 
the total (potable plus reclaimed) water demand of 177 gallons per capita per day.  The total 
water demand projections were based on a combined residential, commercial, and industrial usage 
factor of 163 gallons per capita per day.  Using the projected HAMP area population of 87,748 at 
buildout, the HAMP area would have a reclaimed water demand of approximately 1.2 MGD.  
These demand projections were made without detailed development planning in the HAMP area, 
and actual development within the HAMP area could affect the accuracy of reclaimed water 
projections. 
 

6.2 Potential Source for Existing Reclaimed System 
The City of Tucson reclaimed water system Houghton Reservoir is located within the HAMP 
boundary area.  The reservoir is located at the highest elevation within the system, and could 
theoretically provide reclaimed water throughout the system without additional pumping.  
Current reclaimed water sources include the Roger Road Filtration Plant, the Sweetwater 